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Sample Name Rechargeable Li-ion Battery Sample Model ELESHELL10.2K
TAEHRAL TR BUBT REVE B AT PR A 7
Consignor FUJIAN BETTENERGY TECHNOLOGY CO.,LTD
il 125 7 FERRRE. (JEID BT RHCA R AT
Manufacturer Bettenergy(Xiamen) Electronic Technology Co., Ltd.
rET R R RE R BR A 7
Factory Fujian Seekener Technologies Co., Ltd
— =/ I N
ormat Voltage pactty Voltage
25 o L IR KR8 70 L LI 78 HL b FR
" 50.0A Max Continuous 100A End Charge 4000mA
Charge Current
Charge Current Current
. SR UL A A
49.0V Max Discharge 100A Cell Rated 202Ah
Cut-off Voltage .
Current Capacity
A HL A LS S HikT .
Cells Number 16pcs Cell Model LEPSHRGKT Trademark o BETTENENN
MART7 VA 2
briE e B CGRIGAIFRHET M) (55 7 fRD 38.3 7
Test method and UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Subsection 38.3
criterion
Y 1 d3n H Sl o H
FRhn I Y 2022-02-09 Wbz H 2022-02-09 ~ 2022-03-08
Accepted date Test date

W1 H
Test items

A R PRBD. phid. ANERRERE. PYIR. A ETEH. SRHEICE.

Overcharge, Forced discharge.

Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,

MLs e

IR, FEMFFEECEE (GT Rk s @il Wi mbsEF M)
ST/SG/AC.10/11/Rev.7 38.3 brfEE R,

the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria

The sample has passed the test items of UNITED NATIONS “Recommendations in

Conclusion ST/SG/AC.10/11/Rev.7 38.3.
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Description and illustration of the sample:

Test items Sample Number
T.1: = EAAU/Altitude simulation
T.2: L EMR/ Thermal test
T.3: #R3N/ Vibration BO1 — B04
T.4: i/ Shock
T.5: 41 #/External short circuit

T.6: £/ Crush or fEifi/Impact C01-C10
7 ik 78 H/ Overcharge BO5 — BO8
T.8: 5l i i/ Forced discharge Cl11-C30
FEARRGL R A

The sample’s status is good.

FEdhg 5 BO1~BO02 55— IRAEFA 78 i Ll 391 e 4 78 RS ) it 2L

The conditions of the batteries of samples No. BO1 to B02 are at first cycle, in fully charged states.

B4 5 BO3~B04 5 .+ TR AE A FE T8 i i ) 78 L S AR AR A K 500 R 2 R HL I
The conditions of the batteries of samples No. BO3 to B04 are at 25 cycles at 50% of the design rated
capacity.

B4 5 CO1~CO05 S5 — IRAEHA 78 5B 191 78 HE B Bk 2 B 11 5000 RAS [ it .
The conditions of the cells of samples No. C01 to CO5 are at first cycle at 50% of the design rated
capacity.

FE iS5 CO6~C10 A% — -+ TR PEIA 78 T80 A il 391 78 i ZE APk A B 1) BOYObR 25 ) Lt
The conditions of the cells of samples No. C06 to C10 are at 25 cycles at 50% of the design rated
capacity.

Ffdhg 5 BO5~BO06 55— KA 78 T i ol 39 e 4 78 RS IR it 2L

The conditions of the batteries of samples No. BO5 to BO6 are at first cycle, in fully charged states.

Pl 5 BO7~B08 Jy - TR A 78 T8 it ol 391 /5 5 4 78 HUIR AS 1) FRL L 48
The conditions of the batteries of samples No. BO7 to B0O8 are after 25 cycles ending in fully charged
states.

Pl S C11~C20 55— XA 78 T80 b i 391 58 A Tl RS g v i

The conditions of the cells of samples No. C11 to C20 are at first cycle, in fully discharged states.

FEdhgw 5 C21~ C30 A+ TLIRAEH 78 BB A 31 5 58 4 T8 AR A O it
The conditions of the cells of samples No. C21 to C30 are after 25 cycles ending in fully discharged
states.
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Test Procedure:

PR A I BT T1 &8 T.8 WHake . Fth 06 0% 7 76 A [F] i — 2 diith B b AT lEe T1 &
T.5. iR50 T.6 M T.8 NAE AR S At i it . B8 T.7 w7 DU SE ATE 06 T4 2 T.5 il F i iy R4
PR T , DU AT FE P I IL i v |
Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

2. T EAFESUR, WTHECF AR ESK (%)=(M1-M2)/M1x100
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100
A M1 2R AT BT, M2 2 1R S5 5T & o 40 SR BT B4 2k AN T 2R P A B, AR AT B R AR
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".

F R P vl 1 T Jo B 45 K IR A
Mass M of cell or battery Mass loss limit
M<lg 0.5%
1g<M<75g 0.2%
M>75g 0.1%

3. B T1 & T4, HIBAUH L LiBiR. LM, BfE. BRIk K, 3 B b
WU 5 AT v AN /N T AR EAT I — 156 1 L (%) 90%.

In test T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90%
of its voltage immediately prior to this procedure.

4. %7F Remark:

ML H5E -

Possible test case verdicts:
H AN TP 5
Test case does not apply to the test object................ D OIN/A

AT A R E
Test object does meet the requirement...................... :|P (Pass)

AT S IE
Test object does not meet the requirement................ | F (Fail)

TRY IS I AR PR A 7] Tel: (86-755)23707853 Http: /mww.ccjctek.com Email: lab@ccjctek.com
Add:1-3/F,,Building 101, No0.135-3, Shasong Road, Houting, Shajing Street, Bao’an
Shenzhen CCJC Technology Co., Ltd District, Shenzhen,Guangdong, China



Tel:%20(86-755)23707853

CC]'C

Page 4 of 16
EEE

Report No.:

CCJC2022A172501

UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.34.1

Test T.1: HEER/Altitude simulation

BRI LA FL B 2 S AE s 88T B T 11.6 T
MG (20°C+5°C) FAFHED 6 /M. [Test
cells and batteries shall be stored at a pressure of
11.6 kPa or less for at least six hours at ambient
temperature (20£5°C)

ERIE TS e = N | e AN Y. % NN WY 1 £
MTCEE K, I AR g i v el e v 28 AR U5 )5 1
TEES B AN T HAE AT X — 50 /T H R 1 90%.
A IR B ERANE F T 78 4 BORIR A B 56 e i
FH 4 . /Cells and batteries meet this
requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test cell or battery
after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states.

Tk CHA. BRI
BERATCIE KR -

No leakage, no venting, no
disassembly, no rupture and no
fire.

IR E e WAL 1.

The data see table 1.

38.3.4.2

Test T.2: EERK/Thermal test

T30 FEL LR E v 2H S S A i e I 5 T
72°C+2° CIIFAM TAEE D 6 /NI, 235 AR
IR AT -40°C£2° C IR FAFICE D 6 /M. A
*&iﬂﬁﬁh/ﬂ“ ZIEHE’JEij(HTlﬂlEﬂ Brdj 30 \!EEIJ lﬂﬁl‘az
HIH IR BRI (20C+5°C) Tﬁﬁﬁz 24 /J\Hﬁo
[Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10 times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20
+5°C).

XF TR Vb AN A, R T A i e e 1
i) 22/ ok 12 /B . /For large cells and
batteries the duration of exposure to the test
temperature extremes should be at least 12 hours.

SRR SR /e /= NI ot 2 NI W, 2 SN ) £
MToEE K, I HAFA RS f b s B AR R 5 1)
TEH AN T AR AT IX — GG T HLUE ) 90%.
A IR B EORANE F T 56 4 OB RS 1156 e itk
Firath4H . /Cells and batteries meet this
requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test cell or battery
after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states.

LB, LHFR. ok, T
WERATCHEE KR

No leakage, no venting, no
disassembly, no rupture and no
fire.

M W 2.

The data see table 2.
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38.3.4.3 |Test T.3: #&E3h/Vibration P

R R R 2 R T TR B AL & AR R
AR T, JEREAERD AT SE AL A RS . PR3N 2 IE
SLETE, SHEURHERAE THZ 1 200Hz Z 07, ]
3| 7THz, BE[EHY 15 3k, X —ARENIEFRAINS = A H.
HHE L A HELH 22 2 S B — T T AR REAT 12 9K,
SIS 3 i Her— MR 7 [ 20 i 1
H. [Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face.

PEXS B AR AT, SRR L 12 T T H
AT CRRVBA N R D FIRE 12 T 5 &
BRI HMAH CRB A FHrAE.

/The logarithmic frequency sweep shall differ for P
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries).

XA NI R . N THZ FFIR, fREF 10,
R KIS, BEMFRIAR] 18Hz. AR5 HIRIE R
FFE 0.8 =K CEWfE 1.6 =K , FHIInsix H 3
BRNIEFEIES] 89, (WIHLAN 50Hz) . K K
HEORAFAE 89, ELEIAR NG I %) 200 Hz,

[For cells and small batteries: from 7 Hz a peak
acceleration of 1g, is maintained until 18 Hz is N/A
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8g,, occurs
(approximately 50 Hz). A peak acceleration of 8g, is
then maintained until the frequency is increased to
200 Hz.

PR R : M 7THZ FFUG, TREF 19, 5N
WE, BHIMREE 18Hz. REHIRIERFEE 0.8
2K (AW 1.6 2K , FERGMAER B 2 5o m
WEFILR] 29, JAHRLN 25Hz) o K RNk R
FF(E 29, ELEARIE N %] 200HzZ,

/For large batteries: from 7 Hz to a peak
acceleration of 1g, is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2g,, occurs
(approximately 25 Hz). A peak acceleration of 2g,, is
then maintained until the frequency is increased to
200 Hz.

. _.aaaaaaaa |
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H, 7 R R gt 2E 8 AT S TR e . TEHE
TR TRERATCR K, IF HAEA R it el
WAL AE B8 = A2 B 222 07 b a6 5 45 10 T %
B AN TAEREATIX — 30 AT AL ) 90%. A KH
T F SR ANIE FH T 58 4 TR R 28 A a6 L v R R i
4. ICells and batteries meet this requirement if
there is no leakage, no venting, no disassembly, no
rupture and no fire during the test and after the test
and if the open circuit voltage of each test cell or
battery directly after testing in its third perpendicular
mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states.

BRI KR -

fire.

T HdE W 3.

Tl TR, R

No leakage, no venting, no
disassembly, no rupture and no

The data see table 3.

38.3.4.4

Test T.4: d5/Shock

T2 36 FEL VU R E b 2E] P A S 4 ] A e e B
b, BRSNS B T A T e 1 .
[Test cells and batteries shall be secured to the
testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

BEAS L 0 222 B2 B KNG JEE 1500, Ak 4L
I 1) 6 2240 (1~ IE SRty o 0T R 2 v b 21 42
S A KN B 509, Bkt RESE [A] 11 22 FP i) IE
2k b . /Each cell shall be subjected to a half-
sine shock of peak acceleration of 150 gn and pulse
duration of 6 milliseconds. Alternatively, large cells
may be subjected to a half-sine shock of peak
acceleration of 50 gn and pulse duration of 11
milliseconds

N/A

FEA™ HL v ZH N AR R PRV AL PR 5 1T A2 3 WA
bui- 0 SIS s T i A Nt R A NE ) T L B S
ANy 6 2, X T R FE B 2E B bk o 455 S I 1) 2
NALERP . T A A BT TR 2 i R/ MEE N
J#F¥ . /Each battery shall be subjected to a half-
sine shock of peak acceleration depending on the
mass of battery. The pulse duration shall be 6
milliseconds for small batteries and 11 milliseconds
for large batteries. The formulas below are provided
to calculate the appropriate minimum peak
accelerations. - - _

Battery Minimum peak scceleration Polse duration

1085

YRR AR R A Tel: (86-755)23707853
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B HEth BRI A ATLE = AN BAH 2 B 223 5
FIIETT M4 = Rile, B (R T M4 =
i, B2 18 kibiti. / Each cell or battery shall
be subjected to three shocks in the positive P
direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of
18 shocks.

R FEIBA GBI . ToHE ok, O | oidls . o, ok,
AT K, FF HEAAL s R A RIS 51 | BTG KA .
TR H AN /N T HAEBEA T X — 36 A H Y 90%. | No leakage, no venting, no
A 5 L R SR ANIE T 58 R S ik B eyt | disassembly, no rupture and no
FIE 4 . /Cells and batteries meet this fire. /
requirement if there is no leakage, no venting, no o
digassembly, no rupture and nogfire and if thg open AR WK 4.
circuit voltage of each test cell or battery after testing | 1 he data see table 4.
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

38.3.4.5 |Test T.5: 4MEk4E&/External short circuit =

AR WU 11 P v R L Vs A S A — B[], DA
FANRINR LB 2 SR 2 1) 574 CHIIRE . A
P[] H e 5 FR Y B L W 2 0 RN R e, JR AT
PEAGAE S . A RIZ M AL A FAT R, XA
LR /N Y FL 2 22 /D 7E 57+4°C RIS R AFIN 6 71
I, ST R H AR B Lt 4 52 /D 7E B57+4°C (136
BERAEIN 12 /o AR5, FIBERHBAAE 57+4°C
G, SHEEZ— AR BN T 0.1 BRA )
fHk %A1, [The cell or battery to be tested shall be
heated for a period of time necessary to reach a P
homogeneous stabilized temperature of 57+4°C,
measured on the external case. This period of time
depends on the size and design of the cell or battery
and should be assessed and documented. If this
assessment is not feasible, the exposure time shall
be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm.

IX — I 2% A A FL U B vl 2 A0 5 iR ] B
S57+4°C Ja 4k ERig 1 /NI, B R BY sl 4] H A
T E O TR T KRR, HREHME T
fB o REERAIVA XN AR 22 /AR A BT IR HEAT .

/This short circuit condition is continued for at least
one hour after the cell or battery external case p
temperature has returned to 57+4°C, or in the case
of the large batteries, has decreased by half of the
maximum temperature increase observed during the
test and remains below that value. The short circuit
and cooling down phases shall be conducted at
least at ambient temperature.

RIS U ARAT PR A Tel: (86-755)23707853 Hittp: //www.ccjctek.com Email: lab@ccjctek.com
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R AT VAL AR Se il AN 170°C, I HAE LG
R JOAEG fE 6 N A TC AR A, TR, o
‘K. ICells and batteries meet this requirement if
their external temperature does not exceed 170 °C
and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

MRS B LK Z S5 6 A7)
WA, AMRIEEZAE 170°C,
IFHTCME, TR, ok
MR K

Their external temperature
does not exceed 170 °C and
there is no disassembly, no
rupture and no fire during the
test and within six hours after
the test.

K WA 5.

The data see table 5.

38.3.4.6

Test T.6: #&T7/F5 E/Impact / Crush

i (ES T EAKRTESET 18mm 1 EFE T H
i£3)/Test procedure — Impact (applicable to cylindrical
cells greater than or equal to 18 mm in diameter)

it Prismatic cell

L LERIAEN

N/A

R FELR BT 1 ARG T RO AR T L
—H 316 BUAEAN BRI 0, AR ELAR
15.8 =K £ 0.1 2K, KEZ/D> 6 K, it
K REE, Mog 2 K. #H9l T7 +0.1
Ty [ E M 61 + 2.5 JEK Ak ik v 21 4k FLaURE
AEXAE, A — AU B . vk i SRR
JJd /N T B TE B T N DA R . T B IE
T 5] SVEHENT 5K-F 3CHR T & 90 2% N .
/The sample cell or component cell is to be placed
on a flat smooth surface. A 15.8 mm=0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre
of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface.

N/A

ez ulee, VBN SR TP AT IR S
BEORAE SRR PO I ELAR 15.8 20.1 2K 5 iR TH I
MER. Bl REZ .

/The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact.

N/A

PrE GEHATHATE. 83, Ml m/aldn b m
BEAR/NT 18 Z K IR E Hiith) /Test Procedure —
Crush (applicable to prismatic, pouch, coin/button
cells and cylindrical cells less than 18 mm in
diameter).

FEAE K H s  Prismatic cell

TRY IS I AR PR A 7]
Shenzhen CCJC Technology Co., Ltd

Tel: (86-755)23707853 Http: //www.ccjctek.com Email: lab@ccjctek.com
Add:1-3/F,,Building 101, No0.135-3, Shasong Road, Houting, Shajing Street, Bao’an
District, Shenzhen,Guangdong, China



Tel:%20(86-755)23707853

(Cl c Page 9 of 16 Report No.: CCJC2022A172501

| %=

UN 38.3

Clause Requirement + Test Result - Remark Verdict

W R B TT A LT TEOAE PR AP T2 [ s, HF
JE 3 BEBENINOR, 85— Fe ik a5 _E P TH RS R 4
1.5 HR/AD. FAEFRFEEEET, BRI H LI =M
W2z —. IA cell or component cell is to be crushed
between two flat surfaces. The crushing is to be P
gradual with a speed of approximately 1.5 cm/s at
the first point of contact. The crushing is to be
continued until the first of the three options below is
reached.
(a) Htalin /715 %] 13kN=0.78kN

The applied force reaches 13kN+0.78kN

(b) ¥ b (¥ HL R B %220 100mV
The voltage of the cell drops by at least 100 mV

(c) Fh A TRIA SRR E LR 50%LL E.
The cell is deformed by 50% or more of its N/A
original thickness.

BT B AR v ity N A e B R — T Bt s . 41/
RIS SRV S o 2B 17T o 711 55 2 SR YN
59 43R B 7 MK . /A prismatic or pouch cell
shall be crushed by applying the force to the widest P
side. A button/coin cell shall be crushed by applying
the force on its flat surfaces. For cylindrical cells, the
crush force shall be applied perpendicular to the
longitudinal axis.

BEMARE IR BT L A — 2 R R .
TRFE Rk LWL EE 6 /NI o 50 S A 2 1l oA flged 36
A iR 56 ¥ F it B o b1 T . /Each test cell or
component cell is to be subjected to one crush only. =
The test sample shall be observed for a further 6 h.
The test shall be conducted using test cells or
component cells that have not previously been
subjected to other tests.

LA R 2K AEMNE AR AL 5 6 AN/ | Tefiddk, o KRR 4.
W, YNRIEEAEE 170°C, I H AR L kI | No disassembly and no fire.
% K4, ICells and component cells meet this p
requirement if their external temperature does not
exceed 170°C and there is no disassembly and no M E s W& 6.
fire during the test and within six hours after this test. | The data see table 6.

38.3.4.7 |Test T.7: i¥FeH/Overcharge P

70 FEL R VAT A0 2T 1) 3 G S A ) o R R 485 7 FL FELUAR 19
Wi, RIEMHE/NBEEW F: /The charge current
shall be twice the manufacturer's recommended
maximum continuous charge current. Tests are to be P
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows:

N/A

. _.aaaaaaaa |
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(a) & T R WL e HL AL R AN KT 18 AR, 6 Y
Fg /I P S I A P Yl 2 i R 7S L PR S ) T £ B 22 AR T
F h 1% /N IWhen the manufacturer's
recommended charge voltage is not more than 18V, N/A
the minimum voltage of the test shall be the lesser
of two times the maximum charge voltage of the
battery or 22V.

(b) i pg A A 78 FEL R KT 18 ARE, REG A | R HLE N 68.16V, HL N
NEE TR N A B OK TS L BRI Y 1.2 /% . /When the 200A.

manufacturer's recommended charge voltage is The voltage of the test is P
more than 18V, the minimum voltage of the test shall | 68.16V and the current is
be 1.2 times the maximum charge voltage. 200A.

78 B VB A AR B TP AR 5 7 RINEfE | ok, ol KIRR KA .
&, Fitk. /Rechargeable batteries meet this No disassembly and no fire.
requirement if there is no disassembly and no fire
during the test and within seven days after the test. p

WA s Wk 7.

The data see table 7.

38.3.4.8 |Test T.8: 5&filljf Fi/Forced discharge P
FEA HL I N AEFA IR B N 12 AR B R R R
FRAE L P I A5 T 138 7 28 7 1) B R TBCF R R 2%
P R i . /Each cell shall be forced
discharged at ambient temperature by connecting it P
in series with a 12V D.C. power supply at an initial
current equal to the maximum discharge current
specified by the manufacturer.
=2 R/ IN I E AL 10 P BEL A7 A 5 0 HL s o
BE, THEAS A E BB HLR . R FR AT 9
R, TR TR] CANIRE ) R T L E 2 R R DA
WIERIE IR (%55 . [The specified discharge
current is to be obtained by connecting a resistive P
load of the appropriate size and rating in series with
the test cell. Each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity
divided by the initial test current (in ampere).
JiR A A A RV AR IR AR AR AR 7 RN R | R, ol KR KA.
figtth, JoH-K/Primary or rechargeable cells meet | No disassembly and no fire.
this requirement if there is no disassembly and no
fire during the test and within seven days after the | %4 .35 8. P
test. The data see table 8.
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Table 1 Altitude simulation
3 — “n AT “ﬂ i B =4 =4
By 2 XA Before M5 After g BIEBR | e
Sample | HiybFE | JFEHEE HL Y i B JigH /s | Massloss | Voltage loss Tést r/esult
No mkg) | Vi) | mekg) | VeV () )
BO1 92.35 53.47 92.35 53.46 0.000 0.02 P
BO2 91.84 53.49 91.84 53.49 0.000 0.00 P
BO3 92.16 53.46 92.16 53.46 0.000 0.00 P
B0O4 91.96 53.49 91.95 53.48 0.011 0.02 P
R 2 R
Table 2 Thermal test
> = ‘Tl W] 3y i |=JA=] =1
oy 7T Before M5 After g BEBE | gy
Sample He Y B TF % H HL Y R B Figei i | Massloss | Voltage loss T(-;-st rzasult
No mkg) | Vi) | mkg) | Va(V) (%) C6)
BO1 92.35 53.46 92.33 53.28 0.022 0.34 P
BO2 91.84 53.49 91.81 53.30 0.033 0.36 P
BO3 92.16 53.46 92.14 53.26 0.022 0.37 P
B0O4 91.95 53.48 91.93 53.30 0.022 0.34 P
&3 =3}
Table 3 Vibration
> el | v 1 il \‘ﬂ 1 =R A=} =
*i oy =) M7 Before {}\Ulﬁ}ﬁ After EE%—\‘% EEJ:E&,—!% ‘(ﬂlljﬁﬁélij:
Sample i, FFE% LS i, o Jr#% s | Massloss | Voltage loss Tést r/esult
No mkg) | ViV | mkg) | Va(V) () )
BO1 92.33 53.28 92.33 53.28 0.000 0.00 P
BO2 91.81 53.30 91.81 53.29 0.000 0.02 P
BO3 92.14 53.26 92.14 53.26 0.000 0.00 P
BO4 91.93 53.30 91.93 53.30 0.000 0.00 P

. _________________________________________________________________________________________________________. |
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Table 4 Shock
S o MRFNE) bRz e -
By 2 M AT Before M After g R -
Sample He Y 5 B TF % H HL Y R B TF % Ha Mass loss | Voltage loss Test result
No m; (kg) Vi (V) m, (kg) V2 (V) (%) (%)
BO1 92.33 53.28 92.33 53.28 0.000 0.00 P
BO2 91.81 53.29 91.81 53.29 0.000 0.00 P
BO3 92.14 53.26 92.14 53.26 0.000 0.00 P
B0O4 91.93 53.30 91.93 53.29 0.000 0.02 P
x5 A BRI B
Table5 External short circuit
N
Ui BO1 BO2 BO3 B04
Sample No
vH BF (o
/% (°C) 57.6 57.4 57.8 57.7
Temp (°C)
®6 HFE
Table6 Crush
N
FRh G co1 Co02 Co3 Co4 C05 C06 cov7 co8 C09 C10
Sample No
lﬁ%ﬁ”.%g(v) 3.28 3.29 3.29 3.29 3.28 3.28 3.29 3.29 3.28 3.29
OCV prior to test
g (°C
I (°C) 22.3 22.5 22.6 22.7 22.8 22.4 22.8 22.3 22.6 22.5
Temp (°C)
x®7 b 7R iR
Table7 Overcharge Test of batteries
S
PR = BO5 BO6 BO7 BO8
Sample No
B AT L (V)
OCV prior to test 53.49 53.46 53.48 53.46
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Table 8 Forced discharge
v g
b 2 Ci11 Ci12 C13 Ci4 C15 C16 C17 C18 C19 C20
Sample No
» A 24
ﬁgﬂﬁ”.%i(v) 2.64 | 2.65 2.63 2.64 2.64 2.63 2.65 2.64 2.64 2.63
OCV prior to test
e
FE i 5 Cc21 C22 C23 C24 C25 C26 Cc27 C28 C29 C30
Sample No
» A 24
ﬁgﬂﬁ”ﬁg(v) 2.64 | 2.63 2.65 2.64 2.64 2.63 2.63 2.64 2.64 2.63
OCV prior to test

. _________________________________________________________________________________________________________. |
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Sample photos

Fig. 1 — Front view of Battery

Fig.2 — Back view of Battery
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Fig. 3 — Front view of Cell

Fig.4 — Back view of Cell
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b\ Rechargeable
( BETTENERGY Li-ion Battery
o | ————— ELESHELL10.2K
Ratings: ___________ 10240Wh/51.2V/200Ah
Charge VORAREL . oo SO0,
MaxOutputPower: _____________212KW
Maximum Charge Current | 100A
Manufacturer: ___________ BETTENERGY
Fujian Seekener Technologies Co.Ltd

No.28,Gongye South Road,Chengnan Town
Industrial Park,Ninghua County,Sanming
City,Fujian Province

CAUTION!
* Do not disassemble A
* Do not short-circuit

* Do not place in fire or near hot source
* Please read user manual carefully

CE,IEC62619,MSDS,ROHS,UN38.3
Battery Designation: [FpP57/174/209/| 16S|M/-5+50/95

ce W <&

Fig.5 — Label view of Battery
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Statement

1. ARG A AR T H T AEHE N RS 2 T2

This report is invalid without the special seal for report of CCJC and the

signatures of approver.

2 AR IR ORI R E R

This report is invalid if is blotted out and deleted.

3. LA RIS KA AW, MU SRS 2 Hk Tt ToH AN e m] R .
If the applicant has any questions about results, shall submit to CCJC within
15 days.

4. FAREATEE 7 FrIs A 5T
This report is responsible for the sample provided by the client only.
5. RERBAVFR], AEED RG] i HARE R E.

This report shall not be reproduced except in full, or extracted, without the

written approval of CCJC.

6. 2 LA SEIR AR S A BURE, 15 AR B AN AR ABAT AR A SR BT AT
The client should provide samples and relevant data, otherwise we will not

bear any relevant responsibilities.

--End of test report--
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